
 

Big Dry Creek 
Watershed Management Plan 

 
 

 
Prepared for Prepared by 
The Big Dry Creek Watershed Association Wright Water Engineers, Inc.  
Cities of Broomfield, Northglenn & Westminster 2490 West 26th Ave., Ste.100A 
US Department of Energy Rocky Flats Field Office Denver, CO  80211 
 

 
July 2002 

 



 

Big Dry Creek 

Watershed Management Plan 

 

 

 

 

 

 

 

 

Prepared by  

Wright Water Engineers, Inc. 

Prepared for  

The Big Dry Creek Watershed Association 

With the Support of  

The U.S. Environmental Protection Agency 

July 2002 

 



 

TABLE OF CONTENTS 

Page 

EXECUTIVE SUMMARY.........................................................................................................................................6 
[...]
of the supply from upstream Rocky Flats, an agreement was reached between DOE and the city 

of Broomfield to replace the Great Western Reservoir source. The replacement water originates 

from the western slope of Colorado and is transported through the Colorado-Big Thompson 

(CBT)/Windy Gap system under management of the Northern Colorado Water Conservancy 

District.  The water is stored on the east slope in Carter Lake in Larimer County.  The water is 

then conveyed in 33 miles of pipeline to the relatively new Broomfield Water Treatment Facility.  

The facility’s current capacity has recently been expanded from 8 to 20 million gallons per day 

(mgd).  To supplement the CBT water source, the city purchases approximately 40 percent of its 

drinking water from the Denver Water Board, which delivers water to its municipal customers 

from its Moffat, Foothills and Marston treatment facilities, which are supplied by Denver’s 

extensive Moffat and South Platte collection systems.  All of Broomfield’s water, whether CBT 

or Denver water, originates from surface water sources located outside of the Big Dry Creek 

watershed (City of Broomfield 2002).   

Broomfield is in the process of equipping Great Western Reservoir to store reclaimed wastewater 

to irrigate golf courses and other large landscaped areas.  Due to water rights constraints, the 

reuse water project will be limited to about 6 mgd (Black and Veatch 2000). 

Standley Lake is the sole-source municipal water supply for the cities of Westminster and 

Northglenn and a major water supply source for the city of Thornton.  Water stored in Standley 

Lake originates as runoff from snowmelt and rain and travels down Clear Creek and through a 

 

Wright Water Engineers, Inc.  Page 16 July 2002 



 

network of canals and ditches to Standley Lake, where it is stored until needed (City of 

Northglenn 2002). 

FRICO provides the primary source of irrigation water used by farmers in the watershed. This 

water is stored in Standley Lake and released to Big Dry Creek for delivery to the downstream 

farms.  This water is then diverted and distributed via various canals and ditches. 

2.1.7 Wastewater Discharges  

Four WWTPs discharge treated effluent into the Big Dry Creek watershed including Rocky Flats 

and the cities of Broomfield, Westminster and Northglenn.  The three municipal discharges are 

permitted by the Colorado Department of Public Health and Environment Water Quality Control 

Division (CWQCD), and Rocky Flats is permitted by the EPA, since it is a federal facility.  Each 

of the WWTP facilities is described below.  Wastewater discharge permit limits are discussed in 

Section 2.2.2 of this Plan. 

Rocky Flats 

Rocky Flats has its own WWTP located on the plant site at Building 995. The WWTP discharges 

to Pond B-3, located in the South Walnut Creek drainage. Water subsequently flows to Ponds B-

4 then B-5, prior to discharge off-site (Figure 3). 

The design hydraulic capacity of the WWTP is 0.5 mgd; however, the plant typically treats less 

than 0.2 mgd (Fiehweg 2002).  The WWTP treatment process consists of an activated-sludge 

system, tertiary treatment for phosphorus removal and sand filtration for solids removal 

(Fiehweg 1998). Under a National Pollutant Discharge Elimination System (NPDES) Federal 

Facility Compliance Agreement between EPA and DOE in 1991, the plant has been upgraded in 

many ways, including the addition of almost one million gallons of storage for influent and 

effluent streams, a change in disinfectant from chlorine to ultraviolet (UV) light, the addition of 

mechanical sludge dewatering, and other process upgrades and improvements (Fiehweg 2002). 

The Rocky Flats WWTP operations are strictly regulated under its NPDES permit, DOE orders, 

and other regulatory criteria.  An internal waste stream (IWS) monitoring program is in place to 

 

Wright Water Engineers, Inc.  Page 17 July 2002 



 

regulate the types of waste discharged to the WWTP.  Internal waste streams are non-process, 

non-domestic wastewaters compatible with the conventional treatment processes used in 

Building 995.  The IWS program is similar to pretreatment programs found at most municipal 

wastewater facilities.  Potential wastewater streams must be approved before discharge may 

begin, and records are kept of volumes, dates of discharge and any pertinent information about 

the source of the water. In some cases, chemical analyses are required as part of the approval 

process (Fiehweg 1998). 

In addition, fairly continuous monitoring is conducted at the influent to the WWTP to detect 

spills or discharges into the sanitary sewer system that could cause operational upsets of the 

WWTP.  This monitoring includes real-time continuous measurements of pH and conductivity, 

lower explosive limit (LEL) monitoring of the atmosphere above the headworks and visual 

inspection for unusual conditions (Fiehweg 1998). 

On May 1, 2001, the renewal of the Rocky Flats NPDES permit was completed following an 11-

year permit renewal process.  The process began in December 1988 when Rocky Flats applied 

for renewal of the existing permit, which had been issued in 1984.  The reapplication was timely, 

but difficulties with the renewal resulted in EPA issuing an administrative extension of the 1984 

permit until renewal was possible.  Over the 11 years it took to renew the permit, a variety of 

proposals were considered.  The final form of the permit is quite different than the 1984 version.  

The new document regulates only one NPDES outfall, the Rocky Flats WWTP.  New effluent 

limitations and monitoring requirements were written into the permit, reflecting major changes 

in Colorado water quality regulations enacted in the 16 years since the last permit was written.  

New stormwater requirements were also added to the permit, requiring Rocky Flats, as a site 

with industrial activity, to comply with the Phase I stormwater regulations of 1992 (Fiehweg 

2002).   

Rocky Flats continues to submit monthly monitoring reports to various government agencies 

summarizing the previous month’s performance and compliance with discharge limitations.  

Effluent is also monitored under the Rocky Flats Cleanup Agreement (RFCA) to measure 

radionuclides.  RFCA was modified to establish a “Point of Evaluation” at the WWTP outfall, 

with results reported in accordance with RFCA requirements (Fiehweg 2002).   
 

Wright Water Engineers, Inc.  Page 18 July 2002 



 

The new permit also requires a variety of studies and special reports to the agencies, including an 

annual update of nutrient levels in Walnut Creek as it leaves Rocky Flats.  The first annual report 

was prepared in 2001 and presented to the Watershed Association.  The intent of this permit 

requirement is to provide on-going assessments of Walnut Creek and the impacts of the 

wastewater discharges, especially ammonia, to the environment.  In 1995, the Colorado Water 

Quality Control Commission (CWQCC) agreed to remove the water quality standards for 

unionized ammonia from that portion of Walnut Creek downstream of Ponds A-4 and B-5 and 

west of Indiana Street, known as Segment 4b of Big Dry Creek (Figure 3).  In order to continue 

the justification for the CWQCC’s action, EPA included the annual reporting requirement in the 

permit (Fiehweg 2002).   

It is important to note that the Rocky Flats WWTP will cease operation prior to site closure, 

which is currently scheduled for 2006 (Fiehweg 2002). 

City of Broomfield 

The City of Broomfield’s WWTP is located at 12380 Lowell Boulevard in Broomfield.  The 

current design hydraulic capacity of the facility is 5.4 mgd, with an organic loading capacity of 

10,300 pounds of BOD a day.  The facility currently discharges from outfall 001A to Big Dry 

Creek.  The current treatment process consists of an aerated grit chamber, primary clarifiers, a 

flow-equalization basin, bio-tower, an activated-sludge system, and UV disinfection (CWQCD 

1997b). Broomfield also has an approved industrial pretreatment program that has reduced the 

influent concentrations of copper by 88 percent, nickel by 96 percent and zinc by 32 percent 

since the program’s inception in 1981 (Rutt 2001). 

Due to significant growth in Broomfield and future growth projections, Broomfield has initiated 

a three-phase expansion of the facility.  The first phase, scheduled to be on-line by 2003, will 

increase the plant capacity to 8 mgd.  An expansion to 12 mgd is planned for 2006, followed by 

16 mgd in 2020.  In addition to meeting increased capacity requirements, upgrades to the 

treatment process include addition of biological nutrient removal through an integrated fixed 

film activated sludge (IFFAS) process.  This process provides for carbonaceous biological 

oxygen demand (CBOD) removal, oxidation of ammonia to nitrate and bio-phosphorus uptake.  

 

Wright Water Engineers, Inc.  Page 19 July 2002 



 

Denitrification is then achieved by recycling the nitrate-rich mixed liquor from the downstream 

end of the IFFAS basins to the upstream anoxic basins.  A new UV disinfection building 

designed to meet the new more stringent E. coli effluent objectives will also replace the existing 

UV facility.  Additional treatment facilities for the reclaimed water destined for reuse will 

include supplemental phosphorous and turbidity removal for the 6 mgd that can be pumped to 

Great Western or directly to reuse customers  (Black and Veatch 2000).  Reclaimed water is 

required to meet standards for the protection of public health (CWQCD 2000). 

The reclaimed water program that is underway for Broomfield will reduce direct discharges to 

Big Dry Creek, primarily during the non-irrigation season of November to March, when the 

majority of the treated effluent will be pumped to Great Western Reservoir.  During these winter 

months, the remaining approximately 0.4 to 0.5 mgd will be discharged directly to the stream.  

These reduced return flows are possible due to use of the Windy Gap/CBT water supply during 

the winter with less reliance on Denver Water.  During the summer months, Broomfield will 

directly discharge approximately 80 percent of its effluent to Big Dry Creek in order to meet 

water rights obligations (i.e., Denver Water return flows) (Ramey 1999).   

City of Westminster 

The Westminster WWTP is located at 13150 North Huron Street and is called the “Big Dry 

Creek Wastewater Reclamation Facility.”  The facility is an activated biosolids system 

consisting of primary clarifiers, aeration basins, final clarifiers, chlorine contact basins, 

dechlorination and effluent equalization ponds.  The permitted capacity of the facility is 9.2 mgd, 

with 6 mgd of the treated effluent eligible for reclaimed water irrigation usage (CWQCD 2000). 

The design capacity is 9.2 mgd, with 14,500 lbs of BOD for organic loading (CWQCD 1997a).  

During 2001, the city initiated a process to begin design for full build-out of the facility (Scott 

2002). The facility discharges to Big Dry Creek at discharge points 002A, 003A, and 004A, to 

the Farmer’s Highline Canal at discharge point 001A, and to a variety of reclaimed water 

irrigation sites from point 005A.  Approximately 13 percent of the flows treated at the facility 

are of industrial origin, with the remaining 87 percent being of domestic origin (CWQCD 

1997a).  Westminster has an approved industrial pretreatment program. 

 

Wright Water Engineers, Inc.  Page 20 July 2002 



 

During 2000, a significant wastewater reuse plan was initiated, which will nearly eliminate direct 

discharges to Big Dry Creek during the summer months.  Wastewater reuse is planned for the 

months of April through October, with 95 to 99 percent of direct discharges to Big Dry Creek 

eliminated during the peak irrigation months of June through August (Settle 1999).  The initial 

reuse program will include approximately 1,500 acre-feet/year, with roughly 2,600 acre-feet/year 

at full build-out (10-15 years out) (Scott 2002). Currently, the reclaimed water is used to irrigate 

large public turf areas such as golf courses, parks and greenbelts. Sites where reclaimed water is 

permitted for irrigation include Legacy Ridge Golf Course, Westminster City Park, Front Range 

Community College, Avaya, Westminster City Hall, Heritage Golf Course, Ryan Elementary 

School and Park, Sherwood Park, Cotton Creek Park, Westminster Boulevard, and the Big Dry 

Creek WWTP facilities (CDPHE 2000). Replacement water to fulfill water rights obligations 

occurs through return flows from the Metro WWTP on the South Platte River (Settle 1999). 

City of Northglenn 

The City of Northglenn’s WWTP is located on 320 acres of land in Weld County at 5445 Weld 

County Road 2.  The facility is permitted to discharge to Bull Canal (001A), Big Dry Creek 

(004A), and Thompson Ditch (005A).  The hydraulic capacity is 6.5 mgd, with an organic 

capacity of 11,384 pounds of BOD a day; however, the plant currently treats an average of 3.5 

mgd (City of Northglenn 2002). The treatment process is entirely biological, using an aeration 

system; however, a chemical building and chlorine contact chamber exist, if needed for 

additional treatment.  After treatment, the water is stored in a 1.3 billion gallon reservoir, where 

it may be stored for up to 10 months.  During the spring and summer, the reservoir water is 

discharged primarily to Bull Canal, where it is subsequently used for crop irrigation (City of 

Northglenn 2002). Some effluent is occasionally released to Big Dry Creek in response to water 

rights calls from FRICO, which occur very infrequently, on the order of every three years or so. 

Typically, these discharges occur at a rate of 5 cfs, for a total discharge of 80-100 acre-feet/year.  

In the future, if farmers were to sell water rights to cities in the area, this could result in 

Northglenn being required to increase discharges to Big Dry Creek; however, a timeline for 

flow-related changes is difficult to predict (Elliott 1999).  

 

Wright Water Engineers, Inc.  Page 21 July 2002 



 

Approximately 10 percent of the wastewater treated at the WWTP is from commercial and 

industrial contributors.  Northglenn has an approved industrial pretreatment program (CWQCD 

1996). 

2.2 Environmental Goals of Watershed 

The environmental goals for the watershed can be categorized according to those prescribed by 

law through the CWQCC, regional goals by organizations such as the Urban Drainage and Flood 

Control District (UDFCD) and DRCOG and as goals developed voluntarily by the Watershed 

Association. The Watershed Association is committed to ensuring that water quality standards 

for the stream are met and that measures to protect the health of the aquatic community and 

riparian corridor are included in development, management, and land use decisions.  Beyond 

meeting regulatory standards, the Watershed Association’s goals include identifying and 

implementing measures to improve and protect stream conditions, and developing public 

education and involvement to provide a base of support for watershed protection.  Because the 

current population within the drainage area is growing, public awareness and support will be key 

to maintaining and improving the conditions in the watershed.  Goals are discussed below. 

2.2.1 State Stream Classifications  

The main stem of Big Dry Creek, which extends from the Standley Lake dam to the confluence 

with the South Platte River, is classified for protection of Aquatic Life Class 2, Recreation Class 

2, and Agriculture use. The state’s Water Body Identification (WBID) number for the main stem 

of Big Dry Creek is COSPBD01 (the South Platte Basin, Big Dry Creek Sub-basin, Stream 

Segment 1). Table 2 contains the classifications for segment 1, as well as the other segments in 

the watershed. These segments are also identified on Figure 3.  Table 3 contains the numeric 